SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/70MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1750 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 17.80 d8. Mode Auto Sweep seL
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220 GHz 2690 GHz 100.000 ki 267179 GHz -0.31 dBm -30.31 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 80 GHz -35.30 dBm -10.30 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69043 GHz -34.01 dBm -24.01 dB
2490 GHz 2495 GHz 1.000 MHz 249471 GHz -21.17 dBm -8.17 dB 2691 GHz 2695 GHz 1,000 MHz 269213 GHz -31.00 dBm -21.00 dB
2495 Gtz 2.496 GHz 1.000 MHz 249598 GHz -28.37 dBm -15.37 dB 3695 GHr 3760 GHz 1,000 MHz 269612 GHz -35.63 dBm 22563 dB
2496 GHz 2.566 GHz 100,000 kHz 254562 GHz AT BT EATL 2.760 GHz 2795 Ghz 1.000 MHz 276029 GHz -46.07 dBm -21.07 d8
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FR1 n41/70MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 17.80 6B Made Auto Sweep saL Ref Level 40.00dBm OMset 17.80dB. Mode Auto Sweep sl
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1750 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 17.80 d8. Mode Auto Sweep seL

Count 100/100 Count 100/100
1 Spurious Emissions
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2490 GHz 2495 GHz 1.000 MHz 2.49474 GHz -27.87 dBm -14.87 dB 2691 GHz 2695 GHz 1,000 MHz 2.69142 GHz -23.71 dBm 137148
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FR1 n41/80MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 17.80 6B Made Auto Sweep saL Ref Level 40.00dBm OMset 17.80dB. Mode Auto Sweep sl
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

s6L

Count 100/100 Count 100/100
1 Spurious Emissions

Ref Level 4000 dBm  Offset 1750 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 17.80 d8. Mode Auto Sweep
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FR1 n41/90MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 17.90 08 Made Auto Sweep sa RefLevel 40,00 dBm  Ofset 17.60 B Mode Auto Sweep seL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41/100MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 17.30 0B
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Made Auto Sweep
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Report No. : FG550916C

e %FCC RADIO TEST REPORT

SPORTON LAB.

Conducted Spurious Emission

FR1 n41/10MHz / DFT-S OFDM / QPSK / 1RB1
Middle Channel

Lowest Channel

6L

Ref Level 30.00 dBm  Offset 17.80 dB Made Auto Sweep SGL Ref Level 30.00dBm  Offset 17.80 d8 Mode Auto Sweep
Count 100/100 Count 100/1
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2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.24269 MHz -50.23 dBm -25.23 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.21245 MHz -50.23 dBm
1.000 GHz 2475 GHr 1,000 MHz 2.47445 GHz -49.00 dBm -24.00 dB 1.000 GHz 2475 GHz 1,000 MHz 2.35500 GHz 50.79 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 2.98886 GHz -51.30 dBm -2630 dB 2.795 GHz 3.000 GHz 1.000 MHz 297569 GHz 5131 dBm
3,000 GHz 7.000 GHz 1,000 MHz 4.99440 GHz -46.18 dBm -21.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98700 GHz 6.48 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.44263 GHz -46.47 dBm 2147 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.38339 GHz -46.66 dBm
10,000 GHz 14,000 GHz 1.000 Mz 1099330 GHz -49.80 dBm -24.80 dl 10.000 GHz 14.000 GHz 1.000 MHz 1094051 GHz -49.97 dBm
14.000 GHz 18.000 GHz 1,000 MHz 1633317 GHz -49.70 dBm -24.70 dB 14.000 GHz 18.000 GHz 1.000 MHz 1639876 GHz -49.87 dBm
18000 Gz 27,000 GHe 1,000 MHz 21.91863 GHz -46.97 dBm -21.97 dB 18000 GHz 27.000 GHz 1.000 MHz 2180658 GHz -47.09 dBm
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Highest Channel

Ref Level 30.00dBm  Offset 17.80 dB
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2 Result Summar
30,000 MHz 1.000 GHz 1.000 MHz 31.57586 MHz -50.24 dBm -25.24 d8
1000 Gt 2475GHa 1.000 Mtz 2.26984 GHz 50.65 dBm 2565 dB
2795 Gz 3000 Gtz 1,000 MHz 253342 GHz 51.48 dBm -26.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99740 GHz -46.37 dBm -2137d8
7.000 Gt 10,000 GHz 1.000 Mtz 49588 GHz .
10,000 GHz 14,000 GHz 1,000 MHz 1102210 GHz
14.000 GHz 18.000 GHz 1,000 MHz 1637916 GHz
18.000 GHr 27.000 GHr 1.000 Mt 21.71524 GHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

Frequency Stability
Test Conditions FR1 n41 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Deviation (ppm) Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0032 -8.2 Yes
40 Normal Voltage 0.0023 6 Yes
30 Normal Voltage 0.0022 -5.6 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0012 -3 Yes
0 Normal Voltage 0.0005 1.3 Yes
PASS
-10 Normal Voltage 0.0025 -6.5 Yes
-20 Normal Voltage 0.0017 4.3 Yes
-30 Normal Voltage 0.0013 3.5 Yes
20 Maximum Voltage 0.0009 24 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0008 21 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41

MIMO <Ant. 0+2> (Ant. 2)

Peak-to-Average Ratio
Mode FR1 n41/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.24 5.14 5.94 6.06 PASS
Mode FR1 n41/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.56 PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 dBn ffset

5 = AnBW 20 MKz

Meflevel 300008 Offsct 76045 = AnBW 20 MiHz

- A 008 MessTime 1ms - At 008 MessTime 1 ms
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1 CCDF 152 i 1 CCDF 1
1E02. 1E01
T
|
1E04: 1604 '
i i
1t I
1
13 ‘
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2 Result Summs Samples: 20000
- 21.69 dBm 26.26 dBm 457 d8 2,08.d8 34848 4248 44840

02:11:31 PM 09/15/2025

2 Result Summ, Samples: 20000 |
= 21.77 dBm 27.14 dBm 537 dB 251d8 440 dB 51148 536 d8

02:11:51 PM 0B/15/2025
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TEQ2: = = TE0]
TE04 TE04
|
® i
(P 2.59299 Gz Mean Pwr + 20,00 d8 || |FZ59289 Gz Mean Pwr + 20,0048
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000 I
21.79 dBm 28.08 dBm 6.29 dB 283dB 45 d 5,94 9B 62408 ="_z1.m dBm 2813 dBm 63248 292 d8 498 db 606 d8 63048
wsring - EEENNENN 5 S [C— | —ET
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256QAM

Ref Level 30,00 dBn ffset
- an
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7TEDAB = ARBW 30 MHz

;on MessTime  1ms

1E02.

1E04:
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2 Result Summs Samples: 20000
- 20.30 dBm 2813 dBm 783 d8 2.58.d8 526 4B 65698 7.80 4B
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 10.18 10.45 14.52 14.61 20.74 20.59 30.90 30.83
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 11.16 14.58 19.84 29.70
BW 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 38.64 38.95 50.45 49.32 62.79 62.94 69.19 69.29
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 38.84 49.75 63.30 69.25
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 80.23 81.07 91.66 91.93 101.54 101.77
Mod. 16QAM 16QAM 16QAM
Middle CH 80.29 91.89 102.25
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 75008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

10:180.00 Mz

Ref Level 30,00 B Offset 75008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep
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Span 50.0 WAz

(F 259299 Gz

0001 pis G e/

Span 50.0 WAz

02:09:49 PM  09/15/2025

16QAM

Ref Level 30,00 B Offset 75008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

(F 259299 Gz 70001 pis 0 Mz

02:11:10 PM 09/15/2025

Span 50.0 WAz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

QPSK

Ref Level 30,00 B Offset 75008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 75008 = REW 300 kHz
3006 SWT 101 ms = VBW 1Mz Mode Auto Sweep

- an

"W

9

(F 259299 Gz 0001 pts.

0 Mz

02:08:01 PM  09/15/2025

Span 60.0 WAz

(F 259299 Gz

0001 pis

0 MHz/

02:07:34 PM 09/15/2025

Span 60.0 WAz

16QAM

Ref Level 30,00 B Offset 75008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

(F 259299 Gz

0001 pis

0 Mz

02:06:15 PM  09/15/2025

Span 60.0 WAz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 75008 ® REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 B Offset 75008 ® REW 500 ke
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 70.0 MHz | | |CF 2.592 99 GHz 10001 pts .0 MHz/

Span 70.0 WAz

02:04:00 PM 09/15/2025 02:04:27 PM 08/15/2025

16QAM

Ref Level 30,00 B Offset 75008 ® REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

H118.193 dBm

-

159295 Gz 70001 pis 0 Mz Span 70.0 Mz

02:05:47 PM 08/15/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 75008 = REW | MHz

Ref Level 30,00 B Offset 75008 = REW | MHz

01:57:22 PM 09/15/2025

on a0 SWT 101 ms ' VBW 3tz Mode Auno Sweso - X000 SWT 101 ms = VBW 38z Mode Auto Swess
" R AP .
10 ‘] 10 I’r = "‘l
0 di / 0 di J
H2 6562 didh 12-734) aby
10 dar M&' 10 B, Ht"
gt - s
. m
|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 90.0 MHz | | |CF 2.592 99 GHz 10001 pts 9.0 MH2/ Span 90.0 MHz
o NN o R PRETET

01:57:49 PM 09/15/2025

16QAM

Ref Level 30,00 B Offset 75008 = REW | MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

(F 259299 Gz 70001 pis 0 Mz

01:59:10 PM 09/15/2025

Span 90.0 WAz

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 40MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 75008 = REW | MHz Ref Level 30,00 B Offset 75008 = REW | MHz

- an 3006 SWT 101 ms = VBW 3 MHz_ Mode Auto Swesp = an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

|CF 2.592 99 GHz 10001 pts 11.0 MHz/ Span 110.0 MHz | | |CF 2.592 99 GHz 10001 pts 11.0 MHz/ Span 110.0 MHz

01:46:39 PM 09/15/2025 01:46:12 PM 09/15/2025

16QAM

Ref Level 30,00 B Offset 75008 = REW | MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

— 2 7474 |
o ¥
W

|CF 2.592 99 GHz 10001 pts 11.0 MHz/ Span 110.0 MHz

01:44:53 PM 09/15/2025

Page Number 1 A13_n41-8 of 42



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41 / 50MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 75008 = REW | MHz Ref Level 30,00 B Offset 75008 = REW | MHz

- an 3006 SWT 101 ms = VBW 3 MHz_ Mode Auto Swesp = an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

159295 Gz 70001 pis 3.0 MHz/ Span 130.0 MHz | | |CF2.592 99 GHz 70001 pis 13.0 MHL/ Span 130.0 MHz

01:42:40 PM 09/15/2025 01:43:07 MM 09/15/2025

16QAM

Ref Level 30,00 B Offset 75008 = REW | MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

159295 Gz 70001 pis 3.0 MHz/ Span 130.0 MHz

01:44:26 PM 09/15/2025

Page Number 1 A13_n41-9 of 42



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 60MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz Ref Level 30,00 0B Offset 75008 = RBW 2 MHz

- are 3008 SWT 101 ms = VEW 108z Mode Auto sweep - are 3008 SWT 101 ms = VBW 10Miz_ Mode Auto Sweep

20 dBm 11 20,260 dékm " b o 119,260 dBim " o2} 1.95 g}

- P ann
0 3 0 A
0 dt i 0 dt

159295 Gz 70001 pis 5.0 MHz/ Span 150.0 MHz | | [CF2.592 99 GHz 70001 pis 5.0 MHL/ Span 150.0 MHz

01:41:20 PM 08/15/2025 01:40:54 PM 09/15/2025

16QAM

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz
- an 3008 SWT 101 ms ® VBW 10MHz _Mode Auto Sweep

159295 Gz 70001 pis 5.0 MHz/ Span 150.0 MHz

01:39:35 PM 09/15/2025

Page Number 1 A13_n41-10 of 42



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/70MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz Ref Level 30,00 0B Offset 75008 = RBW 2 MHz

- are 3008 SWT 101 ms = VEW 108z Mode Auto sweep - are 3008 SWT 101 ms = VBW 10Miz_ Mode Auto Sweep

159295 Gz 70001 pis 7.0 MHz/ Span 170.0 MHz | | |[CF2.592 99 GHz 70001 pis 7.0 MHL/ Span 170.0 MHz

01:37:23 PM 09/15/2025 01:37:49 PM 09/15/2025

16QAM

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz
- an 3008 SWT 101 ms ® VBW 10MHz _Mode Auto Sweep

159295 Gz 70001 pis 7.0 MHz/ Span 170.0 MHz

01:39:08 PM  09/15/2025

Page Number 1 A13_n41-11 of 42



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 80MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 75008 = REW | MHz Ref Level 30,00 B Offset 75008 = REW | MHz

- an 3006 SWT 101 ms = VBW 3 MHz_ Mode Auto Swesp = an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

159295 Gz 70001 pis 9.0 MHz/ Span 190.0 MHz | | |[CF2.592 99 GHz 70001 pis 9.0 MH/ Span 190.0 Mz

01:36:03 PM  09/15/2025 01:35:37 MM 09/15/2025

16QAM

Ref Level 30,00 B Offset 75008 = REW | MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

159295 Gz 70001 pis 9.0 MHz/ Span 190.0 Mz

11:56:28 AM 09/15/2025

Page Number 1 A13_n41-12 of 42



seanron cas. FCC RADIO TEST REPORT

Report No

. : FG550916C

FR1 n41 /90MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz
- an

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz

11:54:16 AM 09/15/2025

Spon 210.0 WAz
; s

3008 SWT 101 ms = VEW 108z Mode Auto sweep - an 3008 SWT 101ms = VEW 108z Mode Auto Swesp

10 dim } 10 dim e 1

20 dB .‘-j L L 4,
W — -
[(FERTIEN 70001 prs 200 M/ [(FERTIEN 76001 prs 1.0 WA

11:54:42 AM 09/15/2025

Spon 210.0 WAz
; s tars

16QAM

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz
3006 SWT 101 ms = VBW 10MHz_ Mode Auto Sweep

- an

oI} 1.78 g}
918550 MKy

H
E
Bl

N

(F 259299 Gz 70001 pis 21.0 MHz/

11:56:00 AM 09/15/2025

Span £10.0 Mz
o WD

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/100MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz Ref Level 30,00 0B Offset 75008 = RBW 2 MHz
- an 3008 SWT 101 ms ® VBW 10MHz _Mode Auto Sweep - an 3008 SWT 10, ms = VBW 10MHz _ Mode Auto Sweep.

|CF 2.592 99 GHz 10001 pts 23.0 MHz/ Span 230.0 MHz | | [CF 2.592 99 GHz 10001 pts 23.0 MHz/ Span 230.0 MHz
. ] e ] A

11:52:56 AM  09/15/2025 11:52:30 MM 09/15/2025

16QAM

Ref Level 30,00 0B Offset 75008 = RBW 2 MHz
- an 3008 SWT 101 ms ® VBW 10MHz _Mode Auto Sweep

159295 Gz 70001 pis 23.0 MHz/ Span 230.0 MHz
— T

11:51:11 MM 09/15/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n41 : 99%O0BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 8.68 8.65 12.94 12.93 18.05 18.08 27.22 27.21
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 8.71 13.07 18.12 27.26
BW 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 35.94 35.99 45.92 45.92 58.48 58.68 64.97 64.67
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 36.04 45.92 58.50 64.84
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 77.48 77.53 86.96 86.94 96.74 96.47
Mod. 16QAM 16QAM 16QAM
Middle CH 77.56 87.36 96.82

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

e - s B o - i =

Ref Level 30,00 B Offset 75008 ® REW 200 kHz Ref Level 30,00 B Offset 75008 ® REW 200 kHz

3008 SWT 101 ms = VW 1wz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto Sweep
1 Occupiad Bandwidth

25689140 Gte
»
10 ] \
I
o o -
1y 7
{ W, ! N\
T T ¥ m
| \ / W
fll, w s
NN} _ 1, I
e U N L i |, -
[FESTET 001 prs O W/ Span 20.0 MHz || [CF 2.592.98 GHz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table |
M 1 2590832 GHz 16.25 dBm Oce B 8686127 289 MHz M 1 2588914 GHz 16.07 dBm Oce B 8651307933 MHz
n 1 25886165 6z 9.50 dom Occ B Centroid 259295957 GHz n 1 25886384 6z 1049 dBim Occ B Gentroid 2592964034 GHz
n 1 25073026 GHz 1139 dim Occ B Freq Offset 30429911 687 kHz n 1 25972897 GHe 10.21 dBm Occ B Freq Oifset 25,966 413 359 kHz
02:08:56 MM 08/15/2025 02:10:16 M 08/15/2025

16QAM

v - st o

Ref Level 30,00 B Offset 75008 ® REW 200 kHz
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
1 Occupiad Bandwidth

wifi]
25
» o
0 T T
/ \
o aY
4" N
=
L
5 Nr“n‘
e U
[FETEI 001 prx [T Span 20.0 Wiz
2 Marker Table
W 1 2589953 GHz 16.63 dBm Oce 8.715703 302 MHz
m 1 25885989 Gz 11.17 dim Occ s Centroid 259295 74 Glz
n 1 25073146 GHz 1183 dim Occ B Freq Offset 33359827 827 kb
[CNTE— | "

02:10:44 PM 09/15/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
QPSK QPSK

e - s B o - i =

RefLevel 30,00 B Offset 75008 = REW 300 kHz RefLevel 30,00 B Offset 75008 = REW 300 kHz

3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
1 Occupiad Bandwidth

- A 000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep (]
1 Occupiad Bandwidth

W] 1860 a8 WA 1855 abim
25870860 6 assuzmoeH
2 2 "
i At P i Y
10 10 ]
\ ] .
o 7 T o F
f i o
7 Y i
, "
i \'\"ﬂ“‘ . M-]l~l,‘| (i
N | '“ ‘ i) I Y
N P bl
T
(I 001 pis S Span 300 Wi || (258208 e 001 pis () Span 00 Nz
2 Marker Table 2 Marker Table |
i 1 2,587 056 GHz 16.00 dBm O 12,904 826,586 MHz i 1 2594279 GHe 16.55 dBm Occtw 12935217939 MHz
n 1 23861204 e 1140 i OB Centroid 292 n 1 25861162 61z 1137 dilm s — 2592583 798 Gha
0 i 598 dim O B Frea Offet 0 i 25960514 6H 1040 g Occ B Frea Offset 406211366 533 ks

02:08:28 PM 09/15/2025 02:07:08 PM  09/15/2025

16QAM

e - s =

RefLevel 30,00 B Offset 75008 = REW 300 kHz
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
1 Occupiad Bandwidth

i
2 |
U fi PR N PP
10
) \
/ Y
N x
el vy mfkww.n -
(I 001 pis S Span 00 Nz
2 Marker Table
M 1 2589394 GHz 16.76 dBm Occ Bw 13.075854 MHz
n 1 25860226 Gha 1047 dim OB Centroid 2592560515 Gha
n 1 5 11.42 dBm Oce Bw Freq Offset -A25.465 469 407 kHz

weasuion.. EENNEENNR "™

02:06:41 PM 09/15/2025

Page Number 1 A13_n41-17 of 42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7008 ® REW 500 kHz
- an 3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

1 Occupiad Bandwidth

1

RefLovel 30.00.dBm  Offset 7508 = KBW 500 kHz
- are
1 Occupiad Bandwidth

3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

S S P P R NP PR S :
o . o '
o o LY o - .
} \ 4 ! \\.
. /
4 \ ¥ \ I
I/ M |
il e L LW "
A 1 i i
e i __ RS Ly
=) TN P | fares ]
v
s T T ssmwovie | FrsszE oz s SsmwoniE
s T s T
n i : : Trdbm O : : n i : : o o : :
2588315 GH; 17.77 dBr 18.050613 576 MH; 2.585198 GH; 17.69 dBi 18.089 551 521 MH;
" ; Serrssci R 2553 s e " ; e e v o pwcenuoid osen e e
I 1 2601 803 Gz 10,88 d8m Oce B Freq Offset 212064005 439 kHz I 1 2601 B206 GHz 11.81 dBm Oce Buw Fren Offset 214160171 645 kHz

02:03:34 PM 09/15/2025

02:04:54 PM 09/15/2025

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 7008 ® REW 500 kHz

- s 008 SWT 101 ms  VBW 2 iz _Mode Auto sweep
1 Occupiad Bandwidth 1Pk View
W] 173
isssemrocH
0
bt Pt mp oo
- Ay
0 { '
/ |
0, A
/ y
/ \
T
! ) Hl
_ et LN
e VW,
o ——
(FETET 0Tt W Span 400Nz
2 Marker Table
M 1 2585877 GHz 17.36 dBm Occ Bw 18.123 682108 MHz
n 1 2581725 6z 1239 dim O o Centroid 2552 786,834 Gtz
n I 2601 848 7 G 1272 dim Oc B Freq Offset 203,166 208 107 s

02:05:21 PM 09/15/2025

Measuring;

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Vi Spactrum

Reflevel 3000 dBm  Offset 75005 ® REW 1 Mz
- are 3000 SWT 101 ms  VBW 3 Mz Mode Ao Swesp
1 Occupiad Bandwidth

=

Reflevel 3000 dBm  Offset 75005 ® REW 1 Mz
- are 3008 SWT 101 ms = VEW 3tz Mode Auto Swesp
1 Occupiad Bandwidth

0. 7 0. F‘ )
g f i i
i i i1
ZEN il o - e L T
e AT Ty,
‘x_,ql,.t.*-‘-f i — L] o S s
o e
[FETEI 001 prx [T Span 80.0 Wiz || (7255295 Gz 001 prs ] Span 60.0 Wiz
2 Marker Table 2 Marker Table
W 1 2585737 GHz 19.30 dBm Oce 27.220706 223 MHz W 1 2582478 GHz 1855 dBm Qcc B 27.219076 328 MHz
n 1 25787657 Gz 12.77 dim Occ B Centroid 2.592 376,038 Gz n 1 25787604 Gtz 1402 dBim Occ B Centroid 2.592 369 888 Gz
n 1 26059864 GHz 1258 dim Occ B Freq Offset 613962 485811 kHa n 1 26059794 GHz 1269 dien Occ B Fre Offset 620,10 721436 ki
s o 5 = o
01:56:55 MM 08/15/2025 01:58:16 MM 08/15/2025
RefLevel 3000 B Offeet 7508  RBW 1 Wz
- an 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
1 Occupiad Bandwidth
wifi]
25
» - =
= W DN
o : |
] \
] \
o - -
T
A
AT S
T T,
B i e
[FETEI 001 prx [T Span 60.0 Wiz
2 Marker Table
W 1 2580822 GHz 19.74 dBm Occ 27.260 767 928 MHz
m 1 2578757 Ghz 16,28 dim Occ s Centroid 2592 387393 Gllz
n 1 26060178 GHz 1350 dim Occ B Freq Offset 6026065

01:58:44 PM 09/15/2025

Measuring;

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41/ 40MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView Spactrum
Ref Level 30,00 0B Offset 75048 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

ultiView Spactrum
Ref Level 30,00 0B Offset 75048 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

1 Occupiad Bandwidth

25842790 6t

0 : f
DRSS SN { AR R R
0 /
- - o, -
" JII ‘A{ /
f ’ \
J I LM \,
i T T Ly
By T -
e P LIMM bpciny AL
i T v
(I 001 prs ST Span 800 Wiz | (GF 259238 Gtz 001 prs o Span 80.0 Nz

2 Marker Table

2 Marker Table

M 1 25842789 GHz

17.23 dBm

Oce B

M 1 258276 GHz 19.09 dBm Occ Bw 35.941911 362 MHz
m 1 25738186 GHz 12.16 dim Oce Bw Centroid 2.591 789584 GHz m 1 25737795 GHz 13.73 dim Occ B Gentroid
i 1 2609 7605 GHz 1175 dgm Oce B Freq Offset 1.200415 927 MHz i 1 26047758 GHe 11.13 dBm Oce Buw Fren Offset

35.996 258 252 MHz

01:47:05 PM 09/15/2025

01:45:46 PM 09/15/2025

16QAM

ultiView Spactrum
Ref Level 30,00 0B Offset 75048 = REW 1 MHz

01:45:19 PM  09/15/2025

- 3000 SWT 101 ® VBW 3 MHz _ Mode Auto Swesp
1 Occupied Bandwidth
[
n
i R o SELE P P
0 |
/
o T
! L}
b L
Sra e TN,
s v
259298 Ghe 001 e 0 Mz Span B0.0 MHz
2 Misrker Table
mi 1 2575168 GHz 18.59 dBm Occ Bw 36.045 28739 MHz
n 1 257377266Ha 13.03 dim Oce B Centroid 2591795 255 GHa
n 1 26098179 GHa 1187 dim Oce B Freq Offset 1,194 745 304 Mz

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41 / 50MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

1

Ref Level 30,00 0B Offset 75048 = REW 1 MHz

B o - i

Ref Level 30,00 0B Offset 75048 = REW 1 MHz

- are 3008 SWT 101 ms = VEW 3t Mode Auto Swesp - are 3008 SWT 101 ms = VBW 3 iz Mode Auto Swesp
1 Occupiad Bandwidth 1 Occupiad Bandwidth
=
25703100 618
»
L T P P R I
N 7 S N NP
0.
] |
IY !
i |
o - i Iy
AV v
ol LSy P \
07 2592 95 GHz 1001 pt= 10.0 MHz/ Span 100.0 MHz | | |CF 2.59288 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

2 Marker Table

1 25807 GHz

2 Marker Table

25708100 6tz

n
o ’ o h——
| |
o, 1 T
I |
T
Pl
: g e
el AT Y
Mt i ol o,
259298 Ghe 001 e 0.0 M/ Span 100.0 MHz

2 Marker Table

1 257081 GHz 17.29 dBm Oce B
1 25689846 GHa 13.48 dim Oce B Centroid
1 26149105 GHa 12.17 d8m Oce B Freq Offset

45925937173 MHz
2591947 553 GHz
1042 446 734 MHz

01:43:59 PM 09/15/2025

Measuring;

M 17.40 dBm Occ Bw 45.926025762 MHz M 1 257031 GHz 16.95 dBm Oce B 45920509727 MHz
n H St o Hnde  ocmimania S e n H shrepseson ot ochnr e e e
01:42:18 MM 08/15/2025 01:43:33 MM 08/15/2025
e CE T
T e et (e
1 Occupiad Bandwidth 1Pk View

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41/ 60MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
Reflevel 3000 dBm  Offvet 75005 & REW 2 Miz

- are 3008 SWT 101 ms = VEW 10Miz_ Mode Auto sweep

1 Occupiad Bandwidth

tiVie trum

Reflevel 3000 dBm  Offvet 75005 & REW 2 Miz
- are 3008 SWT 101 ms = VEW 108z Mode Auto Swesp
1 Occupiad Bandwidth

15782406 15685306
2 2 o -
e — - - n, B B A IR ISR U
. - p i
© 3 ® { ;
o + - o / |
| !
( "f \
ln i |
¥ '
y _ wa e
oy i e it I
s s s L R
|CF 259298 GHz. 1001 pts 12.0 MHz/ Span 120.0 MHz | | |CF 2.592 98 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Markes Table 2 Markes Table
W I 257824 GHz 19.07 dBm Occ 58486079 404 MHz W I 256853 GHz 19.05 dBm Qe B 5868331217 MHz
n 1 2563535 GHz 12.66 dim Occ B Centroid 2592777997 Gz n 2563318 GHz 1262 dBm Occ B Centroid 2592 689149 Gz
n 1 2622021 GHe 11,90 déim Oce B Freq Oifset 212003 311 769 ki n 1 2622031 GHe 1231 dém Oce B Freq Oilset 300,509 612 838 ki
™ L e NN
01:41:47 MM 08/15/2025 01:49:28 M4 08/15/2025
RefLevel 3000 dBm  Offset 7045 ® REW 2 Mz
- e 3009 SHT 1.01ms = VB 10miz_Mode Auto Swesp
1 Occupiad Bandwidth 1Pk View
L]
15728506
2 T e e .
© -
o '\
|
prap———l, ' |
MNP e ik - m
Andfpe RUIL L T
|CF 259298 GHz. 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Marker Table

M 1 257285 GHz 19.57 dBm Occ Bw 58502131178 MHz
n 1 2.563 384 GHz 13.89 dm Occ Bw Centroid 2592615403 GHz
i 1 2621886 GHe 1163 dim Oce B Freq Offset -354.596 604 806 kHz

01:40:01 PM 09/15/2025

Measuring;

Page Number
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e%FCC RADIO TEST REPORT Report No. : FG550916C

SPORTON LAB.

FR1 n41/70MHz / DFT-S OFDM / Middle Channel / Full RB
QPSK

Pl/2 BPSK

| v
ot

RefLevel 3000 0Bm  Offset 78045 ® RBW 2 MHz
- A 3008 SWT 1.01ms = VBW 10MHz  Mode Auto Sweep - A
1 Occupied Bandwidth 1 Occupied Bandwidth
S P . , - el
SN N S Byt PRSP
o o -
{ [ \
0 o T
[ |
|“ q‘\.
-
s v . T ey )
S—e | | Fetn Ly ([

(F 253295 GHe 1001 pts 4.0 MHz/ Span 190.0 MH | | |CF 2,592 95 GHe 1001 ps 14.0 MHz/ Span 190.0 MHz
2 Marker Table 2 Marker Table

mi 1 257551 GHz 19.10 dBm Oce B 64.978660 879 MHz M 1 2.56558 GHz 18.82 dBm Qce Bu 6467312757 MHz

n 1 2558 667 GHz 12.46 dim Oce B Centroid 2591176 148 GHz n 1 2558 185 GHz 12.13 dilm Occ B Gentroid 2591121426 GHz

n 1 2623665 Ghz 11.27 d8m Oce B Freq Offset 1813 852052 MHz n 1 2623 458 Ghz 1171 déim Ot B Fren Offset 1866 57407 MHz
01:36:57 MM 09/15/2025 01:39:15 MM 09/15/2025

16QAM

1 m

RefLevel 3000 dBm  Offset 7045 ® REW 2 Mz
- A g3 SWT .01 s © VBW 10MHz  Mode Auto Swsep
1 Occupiad Bandwidth 1Pk View
W) 1861 dte
15721506
B P S
« ety LT PN [T .
© :
g +
/ '
- %
e AL ST AT I N
% i
|CF 259298 GHz. 1001 pts 14.0 MHz/ Span 140.0 MHz

2 Marker Table
64.846879726 MHz

1861 dBm Oce B
2591 180692 GHz

mi 1 257215 GHz

n 1 2558757 GHz 1209 dbm Occ B Centroid

n 1 2623604 GHz 12.38 dém Oce B Freq Offset 1,800 308 387 MHz
01:39:42 MM 09/15/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n41/ 80MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

QPSK

1 m

- Bl e = =
RefLovel 3000 B  Offect 75045 = REW 2 MHz RefLovel 3000 B  Offect 75045 = REW 2 MHz
- 3000 SWT 1.0 ms @ VBW 10 Mz Mode Auto Sweep - 3000 SWT 1.0 ms ® VBW 10Nz Mode Auto Sweep
1 Occupiad Bandwidth 1 Occupied Bandwidth
2573490 G 2.565620 G
n - — n
P S N Lz U i Rt T SRR SO DR,
0 f 0
\ i \
f \ |
0, t 0, +
] | { |
I
| |
T
I ! i
5 = L M R Y L e | S
o M P Ly [ o
T gt
259298 Ghe 001 e 5.0 M/ Span 160.0 MHz || |7 2.55239 GHz 001 pes 16.0 M/ Span 160.0 MHz
2 Misrker Table 2 Misrker Table |
mi 1 257349 GHz 19.95 dBm [ 77489989267 MHz mi 1 256582 GHz 17.98 dBm [T 71535686 658 MHz
n 1 2553801 GHz 13.07 dbm Occ B Centroid 2597546418 GHz n 1 2553722 GHz 1242 dim Occ B Centroid 259249008 GHz
n 1 2631291 GHe 1207 déem Oce B Freq Offset 44358 n 1 2631258 GHe 11.24 dim Occ B Freq Offset 495910091 035 kHz
wesio ERNNENN ~ wesior. ENNNMEE
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2 Marker Table
M 1 255751 GHz 17.27 dBm Oce B 77.561317234 MHz
n 1 2551 768 Gz 13.13 dim Occ B Centroid 2.592 568 6% Gz
n 1 263135 Gz 1268 dém O B Freq Oifset 421,104 061 735 ke
13:56:56 A 09/15/2025
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Report No. : FG550916C

FR1 n41/90MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
RefLevel 30,00 dBn  Offset 75048 = REW 2 MHz

1 Occupiad Bandwidth

- an 3008 SWT 101 ms ® VBW 10MHz _Mode Auto Swesp

fiVie o

RefLevel 30,00 dBn  Offset 75048 = REW 2 MHz

- are 3008 SWT 101 ms = VBW 10Miz_ Mode Auto Swep
1 Occupiad Bandwidth

11:55:34 MM 09/15/2025
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|CF 2,592 98 GhHz 1001 pts 18.0 MHz/ Span 180.0 MHz || |CF 256298 GHz. 1001 pts 8.0 MHz/ Span 180.0 MHz
2 Marker Table 2 Marker Table
Wi i 257087 GHz 18.50 dBm [ 86.966161 098 MHz Wi i 257231 Gz 17.27 dBm e 86.304016035 MHz
n 1 2548 571 GHe 1201 dim OB Centroid 2:352 455 178 Gita n 1 2543075 GHe 12,76 dim s — 2:352 547 268 Gita
o ' 2635939 Ghe 1054 dgm OB Freq Offset 534201431191 ke o ' 2636013 Ghe 1140 dien Occ B Fren Offsec 27315
& E———
13:53:50 AN 08/35/2025 13:55:08 AN 08/35/2025
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2 Marker Table
Wi i 255235 GHz 1821 dBm [ 7.364423581 MHz
n 1 2548 721 GHe 1704 dim OB Centroid 2:352 405 594 Gita
n 1 2636 088 GHz 12.08 dBm Oce Bw Freq Offset 584,406 240 ¥92 kHz
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n41/100MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

tiVie trum

RefLevel 30,00 dBn  Offset 75048 = REW 2 MHz
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RefLevel 30,00 dBn  Offset 75048 = REW 2 MHz

- an 3006 SWT 1.01ms ® VBW 10MHz_ Mode Auto Sweep

- s 35 SWT 101 ms = VEW 10z Mode Auto Swesp
| Occupied Bandwidth 1 Occupied Bandwidth
At S R P - R B s Y SR SRR ¥ S
0 ' : 0 | s
{ | { \
0. - 0. T
] ]
\
|
] f
i s |
; / S . B A LR
P S P S 20 dperiotmm e
[ ot
07 2592 95 GHz 1001 pt= 30.0 MHz/ Span 200.0 MHz | | |CF 2.59288 GHz 1001 pts 20,0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table
Wi i 256821 GHz 18,03 dBm [ 96.740969107 MHz Wi i 257521 Gz 16.76 dBm e 96.475 231 228 MHz
n 1 2544008 GHe 1183 dim OB Centroid 2:352 78891 Giha n 1 2541027 GHe 1229 diim s — 2:352 264 T08 Gia
o ' 2640749 Ghz 1083 dgm OB Freq Offset 611109 445083 ke o ' 2640500 GHe 1101 dien Occ B Fren Offsec 725 291693 795 ke

11:53:22 MM 09/15/2025
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tiVie trum
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2 Marker Table
M 1 256242 GHz 17.17 dBm Occ Bw 96,820 227 559 MHz

n 1 2541882 GHz 13.46 dBm Occ Bw Centroid 2592751698 GHz

i 1 2640662 GHe 1138 dgm Oce B Freq Offset 738301 686 15 kHz
weasuion.. EENNENNER "
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

Conducted Band Edge

FR1 n41/ 10MHz / DFT-S OFDM / PI/2 BPSK
Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

SPURITUS_UNE ABS 002

Ref Level 4000 ¢Bm  Offset 17508 Mode Auto Sweep saL RefLevel 40,00 dim  Offset 17.80 d8 Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissions PRPWESI ]  5ouri0us Emissions
it Chect AL
Line _SPURJOUS_LINE_ABS 02 AL .
30 5
0 20
"
10 di !
| |
0 | 0dBrr
i I\
f | [\
‘ %
1

U -30 B m

30 1 il I
I
il . [l
I LNl I
=0 - - ‘} | l’ |
LY, LI HLL
1 2,68 Ghz 70005 pts 1.5 MAL/ 2.795 Gz
7475 GHz 8004 pts 1 MHz/ Z506GH2 |5 gt Summa
2680 GHz 2690 GHz 100.000 kHz 268905 GHz 20.28 dBm 9.72 dB
2475 GHz 2.490 GHz 1.000 MHz 9042 GHz -39.21 dBm -14.21 dB 2690 GHz 2,691 GHz 200,000 kHz 2.69002 GHz -15.40 dBm 5.40 dB
2,490 GHz 2495 GHz 1.000 Mz 249469 GHz -11.21 dBm 1.79 d& 2691 GHz 2,695 GHz 1.000 MKz 2.69122 GHz -9.16 dBm 0.84 dB
2,495 GHz 2496 GHz 100,000 kHz 249598 GHz -19.43 dBm -6.43 dB 2695 GHz 2.700 Gz 1.000 MHz 2.60528 GHz -28.58 dBm 1558 dB
2.496 GHz 2.506 GHz 100,000 kiz 249684 GHz 16.93 dBm -13.07 dB 2700 GH 2795 GHe. 1,000 MHz 276587 GHz 46,65 dBm 216548
ey NN nOUUND ety S S

02:21:28 PM 06/13/2025 02:23:13 PM 08/13/2025

Lowest Channel 1RBO Highest Channel 1RBmax
Channel power -13dBm > -30.15dBm (PASS) Channel power -10dBm > -29.53dBm (PASS)

RefLevel 3500dBm  Offset 17,8008 = RBW 10kH: S6L Ref Level 35.00dBm  Offset 178008 = RBW 10 kHz

- An 2003 © SWT_100ms ® VBW 30kH: _Mode Sweep Count 300/300 m 208 & SWT_100 s @ VBW 30 iz _Mode Sweep
30
TH ™
20 dBm .
10 dBnr
0 dBrmr 0 dbr
10 10
20 20
30 dBme 30 dbi
40
s ; W\““’Wﬂ“’“‘fWWWWW b At p ot | D T
" ! I\ Jd &
PRI L LA A | [ | iy WA
L L t i 60 dBm 1 1 Ww‘l’!_.“ﬂ ¥ I
CF2.4945 GHz 1001 pts 200.0 kHz/ Span 20MH: | | |cF2.6915 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summar None
Tal (Ref) 1.000 MHz -30.15 dBm -29.53 dBi
Tx Total 30,15 dBm ok 1ot 2033 dBm

02:20:47 BM 08/13/202% ©02:30:53 P4 08/13/2025
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